

TEST REPORT

- This Test Report is in respect of the particular item/material actually tested and to the specific tests carried out as detailed in the Test Report.
- This Test Report or the information given therein is not to be duplicated/reproduced in full or part, and not to be used for publicity or advertisement purpose without the written permission of the Director, CIRT.
- The Institute does not take any responsibility for preserving the test item / sample / component for more than one month from the date of Test Report.
- All disputes or any claims related to this Test Report shall be within the jurisdiction of the Pune only.

20 MAR 2024

Test Report No : CIRT/1/A/247072		Page 01 of 13
Job No : 247072		
1.0	Customer Name	Chheda Electricals and Electronics Pvt Ltd.
2.0	Customer Address	Gat No. 2032, Village Palshi, Taluka Khandala, District- Satara- 412801 Maharashtra, India
3.0	Test request Letter/ Order Reference & Date	E-MAIL DT, 08/11/2023, 27/11/2023, 29/12/2023, 23/01/2024, Dtd 25/01/2024, DELIVERY CHALLAN NO 1098 Dtd 25/01/2024
3.1	Customer Code No.	---
4.0	Objective of Test	Test as per CMVR
5.0	Test Specification & Procedure	AIS-004-PART-3 as amended up to Sept 22
6.0	Test Item / Sample Details	
6.1	Test Item / Sample Description	INSTRUMENT CLUSTER - 12V / 9.5A
6.2	Model Details	CAPSAKE CLUSTER
6.3	Markings	POWER CTR004 AAI_LED_CLUSTER_V4_01_01-A/2023510001 (ON STICKER)
6.4	Part No. / Manufacturing Sr. No.	AAI_LED_CLUSTER_V4_01_01-A/2023510001
6.5	Drawing No. & Date	NOT PROVIDED.
6.6	Test Item/Sample submission date	25/01/2024
6.7	Technical Clearance Date	25/01/2024



Intd
20/3/24

Mr. I.M.Yelurkar, Scientist C
Head-Engineering Division-I

CENTRAL INSTITUTE OF ROAD TRANSPORT

(A Unit of the Association of State Road Transport Undertakings)
POST BOX No. 1887, PUNE-NASIK ROAD, BHOSARI, PUNE-411 005, INDIA
Phone : (020)-1(020) 67345200 (30 Channels) Fax : (+91) 20 67345203

No. : B 13532